
200 EXC 2010 <2010><EU><7203J6>
ACCESSORY PACK

5166

Pos Part Number Description Additional Text Quantity

0 54806416000 FILTER CARRIER 2S SX 07 1.00

0 312313 KTM BALLPOINT PEN ORANGE 1.00

0 78003040033 FOOTREST L/S + R/S CPL. 09 1.00

0 77303094100 PLASTIC FRAME PROTECTION SET 1.00

0 52305008500 EXHAUST MANIFOLD 1.00

0 50302044000 CLAMP FOR MIRROR CPL. 09 1.00

0 58012040000 Rear view mirror left 1.00

0 58012140000 Rear view mirror right 1.00

0 58012040150 Clamp for mirror 1.00

0 58412080000 REFLECTOR RED EU+AUS 1.00

0 58412080050 BRACKET FOR REFLECTOR 1.00

0 40006006000 WASHER 6MM 2.00

0 0966050203 OVAL HEAD SCREW DIN0966-M 5X20 2.00

0 0125050003 WASHER DIN0125-A 5,3 2.00

0 0985050003 Self locking nut DIN 985 M5 2.00

0 50033029013 FRONT SPROCKET 13-T 1.00

0 58310151045 REAR SPROCKET 45-T 1.00

0 0019080266S COUNTER-SUNK SCREW ISA45 M8X26 ONLY FOR 78003023081 6.00

0 0019080206S FLAT HEAD SCREW M. ISA45 M8X20 1.00

0 78008099100 DECAL SET FACTORY EDITION 10 1.00

0 3210039 CUSTOMER WELCOME LETTER 1.00

0 312305 DOCUMENTS BAG 2006 1.00

1* 3CF7203J6EN SPC CHASSIS 200EXC FAC.EDIT.10 1.00

1* 3CM082030JEN SPC ENGINE 200 EXC 2010 1.00

1* 3211466EN OWN.MAN. 125-300 XC-W/EXC 2010 1.00

29 54829099000 ORIGINAL EQUIPMENT TOOL KIT 1.00

30 53012028200 GRIP ORANGE B&F 1.00

31 50329080100 WRENCH SW=17/21/27/32 B&F 1.00



32 50329071100 WRENCH WS=13 B&F + OPENER 1.00

33 60029070200 T-WRENCH WS=6/8/10 TX=45 B&F 1.00
* = New part


